STATE OF MAINE :
DEPARTMENT OF ENVIRONMENTAL PROTECTION

JOHN ELIAS BALDACCI : DAWN R. GALLAGHER
GOVERNOR ) COMMISSIONER
Mr. Jacques Marquis August 17, 2004

Environmental Supervisor
Fraser Papers Limited

82 Bridge Avenue
Madawaska, Maine 04756

RE: Maine Waste Discharge License (WDL) Application #W002727-5N-H-R
Maine Pollutant Discharge Elimination System (MEPDES) Permlt #MEO0000159
Final Permit/License

Dear'Mr. Marquis:

Enclosed please find a copy of your final MEPDES permit and Maine WDL which was approved
by the Department of Environmental Protection. Please read the permit/license and its attached
conditions carefully. You must follow the conditions in the order to satisfy the requirements of
[...]
results or information obtained during the term of this permit, the Department may, at
anytime and with notice to the permittee, modify this permit to; 1) include effluent limits
necessary to control specific pollutants or whole effluent toxicity where there is a reasonable
potential that the effluent may cause water quality criteria to be exceeded, (2) require
additional effluent or ambient water quality monitoring if results on file are inconclusive; or
(3) change monitoring requirements or limitations based on new information.



ATTACHMENT A



FRESHWATER WHOLE EFFLUENT TOXICITY (WET) TEST REPORT

DEP/EPA

LC50
A-NOEL
C-NOEL - C-NOEL
AL 1ea
% survival no. young % survival final wt (mg) %.survival final wt (mg)
QC standard A>90 C>80 >15/female A>90 |C>80 >2% increase  |A>89 C>79 >0.25
lab control
river water control
conc. 1 ( %)
conc. 2 ( %)
conc. 3 ( %)
conc. 4 ( %)
conc. 5 ( %)
cone. 6 ( %) | _
stat test used '

place * next to values statistically different from controls for trout show final wt and % incr for both controls

LC50/A-NOEL C-NOEL

LC50/A-NOEL C-NOEL LC50/A-NOEL

toxicant /date
limits (mg/1)
results (mg/l)

Report analytical chemistry on reverse side. WETRPFMF Mar 98



ANALYTICAL CHEMISTRY RESULTS
FRESHWATER TESTS

Alkalinity mg/L . mg/L
Ammonia nitrogen pug/L pg/L
Specific conductance umhos umhos
Total residual chlorine |mg/L mg/L
Total organic carbon mg/L mg/L
Total solids mg/L ' ' ' mg/L
Total suspended solids |mg/L mg/L
Total aluminum pg/L pg/L
Total cadmium ug/L pg/L
Total calcium mg/L ’ mg/L
Total chromium u ) / pg/L
Total copper ug/L pg/L
Total hardness wg/L _mg/L
Total lead pg/L pg/L
Total magnesium pg/L : pg/L
Total nickel pug/L ug/L
Total zinc pug/L ' pg/L
other ( pH ) S.U. ' 'S.U.
other ( )

WETCHEMF Mar 98



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: July 16, 2004
Revised: August 12, 2004

PERMIT NUMBER: ME0000159
LICENSE NUMBER: - W002727-5N-H-R

NAME AND ADDRESS OF APPLICANT:

FRASER PAPER LIMITED
82 Bridge Avenue
Madawaska, Maine 04756

COUNTY: Aroostook County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

Madawaska Mill
82 Bridge Avenue
Madawaska, Maine 04756

RECEIVING WATER/CLASSIFICATION: St. John River/Class .C

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. J acques Marquis
Environmental Supervisor
(207) 728-8688

1. APPLICATION SUMMARY

Fraser has applied to the Department for renewal of Department Waste Discharge License
(WDL) #W002727-5N-F-R which was issued on April 22, 1999, and expired on

April 22, 2004. It is noted the 4/22/99 WDL was modified on a number of occasions during
its term. The 4/22/99 WDL authorized the discharge of up to a monthly average flow of

25 million gallons per day (MGD) of primary treated paper production process waste waters,
treated landfill leachate, non-contact cooling waters, filter backwash waters and storm water
runoff from a paper manufacturing facility to the St. John River, Class C, in Madawaska,
Maine.



MEO0000159 ' FACT SHEET ' Page 2 of 10
WO002727-5N-H-R

2. MODIFICATIONS REQUESTED

The permittee has requested the Department reduce the monthly average flow limitation from
25.0 MGD in the previous licensing action to 15.0 MGD in this permitting action. The
reduced flow limitation more accurately reflects the design capacity of the new secondary
treatment component of the waste water treatment facility that commenced operation in
December of calendar year 2002.

3. PERMIT SUMMARY

a. Regulatory: On January 12, 2001, the Department received authorization from the U.S.
Environmental Protection Agency (EPA) to administer the National Pollutant Discharge
Elimination System (NPDES) permitting program in Maine. From this point forward,
the program will be referred to as the MEPDES permit program. NPDES permit
#MEO0000159 last issued by the EPA on September 7, 1999, and due to expired on
September 7, 2004, will be superseded by the final MEPDES permit upon issuance.
Once superseded, all terms and conditions of the NPDES become null and void.

b. Terms & Conditions - This permitting action is similar to the 4/22/99 WDL action in
that it is; '

1. Carrying forward the monthly average and daily maximum water quality based mass
limits for biochemical oxygen demand (BODjs).

2. Carrying forward the seasonal monthly average and daily maximum water quality
based mass limits for total suspended solids (TSS).

3. Carrying forward whole effluent toxicity (WET) and chemical specific (priority
pollutant) testing requirements with a modified testing regime.

4. Carrying forward the pH range limitation of 5.0 —9.0 standard units.

This permitting action is different than the 4/22/99 WDL action in that it is;
5. Establishing a monthly average flow limitation of 15.0 MGD.

6. Establishing a reporting reqﬁirement for BOD and TSS concentratiqns_.

7. Eliminating the monthly average water quality Based limits 'for total aluminum.
8. Eliminating the water quality based acute and chronic no observed effect level

(A-NOEL and C-NOEL) limits for the water flea (Ceriodaphnia dubia) ) and the
C-NOEL for the brook trout (Salvelinus fontinalis).




" MEO0000159  FACT SHEET  Page30f10
W002727-5N-H-R

3. PERMIT SUMMARY (cont’d)

9. Establishing surveillance level WET testing and chemical specific (priority pollutant)
testing at a frequency of 1/Year and screening level WET and chemical specific
testing at a frequency of 1/Quarter. ’

10. Revising the dilution factors associated with the discharge from the facility.

C. M — The most current relevant licensing/permitting actions include:
April 22, 1999 — The Department issued WDL #W002727-5N-F-R for a five-year term.
September 7, 1999 — The EPA issued NPDES permit #ME0000159 for a five-year term.

May 22, 2000 — The Department issued WDL modification #W002727-5N-G-M that
gave the permittee a one year extension on the dates in the schedule of compliance
established in Special Condition F, Schedule of Compliance, in the 4/22/99 WDL.

May 23, 2000 — The Department administratively modified the 4/22/99 WDL by
establishing interim mean and maximum technology based concentration limitations of
5.7 ng/L and 8.6 ng/L, respectively for mercury. It is noted the limitations are not found in
this specific permitting document as limitations and monitoring requirements have been
subject to numerous modifications in recent years. However, the interim limitations
remain in effect and enforceable and any modifications to the limits and or monitoring
requirements will be formalized outside of this permitting document.

June 12, 2002 — The Department administratively modified the 4/22/99 WDL to
incorporate applicable limitations and monitoring requirements for whole effluent
toxicity (WET) test species and chemical specific parameters based on a statistical
evaluation of test results for the period June 1999 — December 2001.

March 21, 2003 — The Department administratively modified the 5/22/00 WDL
modification by eliminating the schedule and implementation of projects specified in
Attachment A entitled, Effluent And Toxicity Reduction Timeline, of the WDL.

January 20, 2004 — Nexfor Fraser Papers (former name of Fraser Papers Limited)
submitted a timely application to the Department to renew the 4/22/99 WDL.

June 24, 2004 — The Department issued a License Tranfer Order transferring the WDL for
Nexfor Fraser Papers Madawaska mill to Fraser Paper Limited.



MEO0000159 ’ : FACT SHEET : Page 4 of 10
W002727-5N-H-R

3. PERMIT SUMMARY (cont’d)

d. Source Description: Fraser operates a non-integrated paper mill which consists of two
large mills with eight paper machines, two off-machine blade coaters for the
manufacturing of coated groundwood and publication papers, two supercalendars and two
on-machine bill-blade coater for the manufacturing of coated fine paper specialties. Of
the eight paper machines, four produce fine papers, three produce groundwood papers and
one produces either fine or groundwood papers.

Most of the pulp utilized in paper production at the facility is supplied via a multiple
pipeline system that connects Fraser Paper Limited’s Madawaska mill with Fraser Inc.’s
Edmunston pulp mills on the Canadian side of the St. John River. Additional kraft sulfite
and groundwood pulp is purchased to meet Fraser’s paper making needs. The average
daily production for the mill for calendar years 2001, 2002 and 2003 was 1,609 tons of
paper per day. .

e. Waste Water Treatment: The waste water from the mills eight paper machines, two off-
machines coaters, two on-machine coater, the associated coating preparation areas and
other facilities is collected in one common sewer and directed to the mills existing waste
water treatment facility. The waste stream enters a flow distribution building where
samples are taken to determine pH levels. Addition of alum or caustic are utilized to
either lower or raise the pH. Prior to entering the two circular clarifiers, each measuring
110 feet diameter, a flocculation polymer is added to the waste water stream to enhance
settling of suspended solids. The effluent exits the clarifiers and passes through a three-
foot Parshall flume where the waste water pH is sampled again and neutralized. Prior to
October of calendar year 2002, this was the extent of treatment of the waste water prior to
discharge to the St. John River.

Due to persistent exceedences of critical ambient water quality thresholds for whole
effluent toxicity (WET) testing of the Ceriodaphnia dubia (water flea) and other factors,
Fraser upgraded the waste water treatment facility to include biological treatment and
secondary clarification via dissolved air floatation (DAF) devices. Fraser installed two
moving bed biofilm reactors (MBBR) to provide the aerobic biological treatment. The
MBBR process is based on the use of plastic biofilm carrier elements which are kept in
suspension and continuous movement by means of air introduced at the bottom of a
reactor vessel. The MBBR vessels are operated in series. Waste waters from the second
reactor vessel are further treated via two DAF units for removal of solids. Wasted primary
and secondary sludge is co-mingled in a sludge tank where they are processed further by
de-watering and landfilled. Filtrate from the de-watering process is routed back to the
MBBR. See Attachment B of this Fact Sheet for a schematic of the waste water treatment
process.




MEO0000159 FACT SHEET " Page5of 10
W002727-5N-H-R ‘

3. PERMIT SUMMARY (cont’d)

After exiting the flume, the waste water is discharged to the river via two manholes and a

~ stainless steel pipe measuring 24 inches in diameter with a 60 feet long diffuser with four
(4) inch and six (6) inch perforations spaced at five (5) feet on-center. The outfall pipe
extends out into the receiving approximately 115 feet. A valve has been placed in the
second manhole to maintain a water level in the first manhole within three or four feet
from the bottom of the Parshall flume to minimize aeration of the effluent which in turn
mitigates foaming in the river. The outfall diffuser is located approximately 1,800 feet
downstream of the international bridge between Madawaska, Maine and Edmunston,
New Brunswick. The Department has made the determination that as a result of the
diffuser, the discharge from mill receives rapid and complete mixing with the St. John
River. '

4. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges require application of best practicable treatment, be consistent with the U.S. Clean
Water Act, and ensure that the receiving waters attain the State water quality standards as
described in Maine’s Surface Water Classification System. In addition, Maine law,

38 M.R.S.A., Section 420, and Department Regulation Chapter 530.5, Surface Water Toxics
Control Program requires the regulation of toxic substances at the levels set forth for Federal
Water Quality Criteria as published by the U.S. Environmental Protection Agency pursuant to
the Clean Water Act.

5. RECEIVING WATER QUALITY STANDARDS

Maine law, 38 M.R.S.A_, Article 4-A §467(15)(A)(4) classifies the St. John River from the
international bridge in Madawaska to where the international border leaves the river in
Hamlin as a Class C waterway. Maine law, 38 M.R.S.A., Article 4-A, §465(4) describes the
classification standards for Class C waters.

6. RECEIVING WATER CONDITIONS

The main stem of the St. John River from Madawaska to Van Buren (25.7 miles) is listed in a
table entitled, Rivers And Streams Attaining Some Designated Uses, Insufficient Information
For Other Uses, in a document entitled, The State of Maine, Department of Environmental
Protection, 2002 Integrated Water Quality Monitoring and Assessment Report, published by
the Department. The “insufficient information” in this context refers to not having current
ambient dissolved oxygen data or bio-monitoring (macro-invertebrate) data. The Department
is scheduled to conduct macro-inveterbrate sampling in August of this year (2004.)




MEO0000159 : FACT SHEET | Page 6 of 10
W002727-5N-H-R

7. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The Fraser mill in Madawaska is subject to federal regulations established in National
Effluent Guidelines and Standards (NEGs) found at 40 CFR, Sub-Chapter N,
Part 430, Sub-Part K, Fine and Lightweight Papers From Purchased Pulp Subcategory.

a. Flow: The pevious licensing action established a monthly average flow limitation of

25 MGD and a daily maximum flow limitation of 30 MGD. The permittee has requested
the Department reduce the monthly average flow limitation from 25 MGD to 15 MGD to
more accurately reflect flows being discharged and recognize the design capacity of the
relatively new MBBR process. The reduction in the monthly average flow limitation is
acceptable to the Department. The permittee has reported in their application for permit
renewal that the maximum 30-day value for the period calendar years 2000-2003 was

9.4 MGD and the mean value for the same period was 7.4 MGD and the maximum value
during the period as 12.3 MGD. The Department has reconsidered its position on
establishing daily maximum flow limitations for pulp and paper manufacturers as said
limit provides no environmental protection and is therefore eliminating the daily
maximum flow limitation of 30 MGD.

b. Dilution Factors - The Department established applicable dilution factors for the
discharge in accordance with freshwater protocols established in Department Rule
Chapter 530.5, Surface Water Toxics Control Program, October 1994 With a permitted
flow limit of 12.0 MGD, the dilution factors are as follows:

Acute: 1Q10=1,117 cfs = (1,117 cfs)(0.6464) + (15.0 MGD) = 49:1
(15.0 MGD)

Chronic: 7Q10=1,151cfs = (1,151 cfs)(0.6464) + (15.0 MGD) =51:1 -
(15.0 MGD)

Harmonic Mean: = 4,596 cfs = (4,596 cfs)(0.6464) + (15.0 MGD) = 199:1
‘ (15.0 MGD)

Footnotes

The 1Q10, 7Q10 and harmonic mean river flows utilized in the calculations above are
different than the previous licensing action as the Department has updated these flows
based on a recent statistical evaluation of the river flows as measured at the Ft. Kent and
Grand Falls river gauges.



ME0000159 ' FACT SHEET " Page7of 10
W002727-5N-H-R

7. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont’d)

C.

Biochemical Oxygen Demand (BOD5) & Total Suspended Solids (TSS) -

The year-round monthly average and daily maximum mass limits for BOD and the
year-round monthly average and seasonal daily maximum mass limits for TSS in the
previous licensing action are being carried forward in this permitting action. For a
detailed history on the derivation of the limits, see Attachment C of this Fact Sheet. The
text and figures presented in Attachment C are taken directly from EPA’s 1993 NPDES
permit Fact Sheet. The 1/20/04 application indicates the long term (3 year) average BOD
discharged is 1,783 lbs/day and 2,913 Ibs/day for TSS. The maximum 30-day mass of